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Ref. C237932 Date July 22, 2015

Customer:  Traverse Flooring, 336 NE 3" Ave., Delray Beach, FL 33444
Attention: Robert Heddle
) . Resilient Floor Tile:
Purchase Order #: CC Part #/Name: Boardwalk/Obelisk/Timeless
Material Designation: ~ Various
Special Requirement:  N/A

GC/MS was used to identify and quantify the phthalate compounds according to
CPSC-CH-C1001-09.3 Consumer Product Safety Commission’s Standard Operating
Procedure for Determination of Phthalates as a guide

Lab Comment:

Test Results

Composition: (parts per million, mg/kg)

DnHP: | DnBPi§ | BBPi§ | DEHP:§ | DnOP§ | DINP:§ | DIDP#§
Identification 1000 1000 1000 1000 1000 1000 1000
Max. Max. Max. Max. Max Max. Max.
Wear Layer Pass | ND* ND* ND* ND* ND* ND* ND*
Backing Pass | ND#* ND* ND* ND* ND* ND* ND*

*N.D. — None Detected <50 ppm: Di-n-Hexyl Phthalate (DnHP) Di-n-Butyl Phthalate (DnBP), Butyl Benzyl Phthalate (BBP), Di-
Ethyl Hexyl Phthalate (DEHP), Di-n-Octyl Phthalate (DnOP), Di-Isononyl Phthalate (DINP) and Di Isodecyl Phthalate (DIDP)

§CPSIA Subsection 108(a) requirement for phthalates
+CA Prop 65 requirements for phthalates
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This report may not be reproduced except in full without the written approval of ATS. This report represents interpretation of the results obtained from the test
specimen and is not to be construed as a guarantee or warranty of the condition of the entire material lot. If the method used is a customer provided, non-standard test
method, ATS does not assume responsibility for validation of the method. Measurement uncertainty is available upon request where applicable.
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